GROUP

E

LUBRICATION SYSTEM



FLUID PRESSURE FILTER

0IL

PIPE ASSEMBLY ...

QIL TANR ses

LIST OF ILLUSTRATIONS

(NOTE:- THE TEXT DOES_ NOT NECESSARE

OIL TANK, FiLTER AND COOLER

e

,e

L

LUBRICATION SYSTEM

CONTENTS

INCIUDE ALL THE TTEMS REFERENCED

-

am

E1

Flate

E1



E1

(-]
E Catalogue Number Item Neme Item Description g‘;} l;l:ft_ ® n""_’"' Remarics
1 LUBRICATION SYSTEM - El
2| LY9ASC/2805=99-B15-Th31 TAMK, OIL, LUERICATION
SYSTEM b 1=6 | FV¥53612
3] LV94SC/2590-99-B15-7353 JOINT, OIL TAMK COVER 5 FV5039%
L| LV9ASC/2590-99-815-7352 COVER PLATE, ACCESS 5 2 | FV50391
5| 61/5305-99=94 1-0686 SCREW, MACHINE UNC, stesl, hex hd, zire )
coated, 1/L in. x 5/8 in. L0 3 Cov lat
6| 61/5310-99-91.3-84,79 WASHER, LOCK steel, int, £lat, zine LAt ]
conted, 1/4 in. 4o
7| LVv9ASG/5330-99=-815-7370 GABKET front cover 1 FV51991
8| LVOASC/FV58693 COVER o0il tank, front;
w/connectiona 1 N
9| G1/53505-99-941-0686 SCASY, MACHING UlC, steel, hex hd, zinc
soated, 1/L in, x 5/8 in. 8
10| 51/5310-99-94 38479 WASHER, LOCE steel, irnt, flat, zine
conted, 1/L in, 8
11| tveir1,/88506 FLUG, SCRIWED BSP.T, braas, 1/2 in, 1 5
12| LVBASC/5330~99-815-6528 GASKET copper, 0.825 in. id 1 6 |FvsiB92
13| Lvonsc/2805-29-866-2200 FILLEIR MECK 1| 7-10|Fvasezz
i LV9ASC/2805-99-815-7352 CiP, OIL FILLIR 1 8-10y FV55518
15| 61/GA15082 THATN brass, solid ldnk, no, b4 as
req 9
16| G1/Ga14230 AING, keep split, 3/ in. 1d 2| 10
17| 71/5320-35=-120-L728 RIVEY, SOLID ate;l, flat ha, 1/8 in. x
1/4 in. 1
18] LV9A5C/5330-99-815-7373 GASEET, filler tube 1 FV51954
19| 31/5305-39-3%1-0686 SCREY, '“ACHINE UNC, steel, hex hd, zino }
coated, 1/4 in. x 5/8 in, 3 fller e
20| 51/5310=39=9,*3L79 TASHER, LOCK steel, int, flat, zinc to tan
coated, /L in. 3
21] LV9ASC/2930-29-315-7561 BRATKET, FILLER AND
BREATHER TUBE 1 FV50L00
22 54/5305-39-5,1=0685 STREX, “ACHINE NG, steel, hex hd, zinc ; Bracket to
coated, 1/L in. x 1/2 in. 2 fan cowl
23| §1/5305-35-3L1-0686 SCEEN, MACHIIE UIF, steel, hex hd, zine VBracket to
coated, /4 in, x 1/2 in, 1 Jfillar tube
24| 61/531C-98-3L 3-8L79 WASHER, LOCK steel, int, flat, zinc } 3racket
coated, 1/4 in, 3 )} screws
28| LV2AST/2540-%9=-866-228% TUBE ASSEYBLY JIL TANK
IRTATHER 1 11 | rvs8929
26] LV9ASC/S330-39-315-737% GASEET eil tank breather tube 1
271 3175305-35-34.1~0686 SOREY, MATHINE UNC, steel, hex hd, zinc )
coated, /L in. x 5/8 in, 3 Breather tube
28 61/5310-99-91 3=8,79 TASHER, LOCK steel, int, flat, zinc to tank
I coated, 1/L :Ln. 3
29| LvETE/L720-39-305-7TT KOSZ, RUSBER synthetic, 34 in, id r:: . g!:rea.'r.her tube
30] LV6MT1/4730-39-200-8680 CLALP, HOSE worn drive type, 1-1/8 in,
to 1-5/8 in. L 13
e’ - = SRR~
31| LVENTE/L720-99-805-7729 H2S82, RUBBER synthetic, 1 in, id r:; } Breather
32| LVOASC/5340-99-866-2276 CLA®, LOOP steel, C2 plated, 34 in. 4d| 1| 14 |Fv53253 Breather pipe
33| LVOASC/5307-39-868-2275 STUD, SHOULDER WP, steel, 5/16 in. x
1~3/8 in, 1 15 |Fv532%2
34 Gg1/Gate1T WASHER, LOCK steel, int, flat, sinc Breather pipe
coated, 5/16 in, 1 claxp to
35| £1/5310-99-51-0925 WIT, PLAIN, HEXAGON um?/, .ssteel, zine coated, ; bull
5/16 in 2
36| LV9ASC/2805-99=-815-7155 TUHE AND SPRING STRIP
ASSEMBLY, DIPSTICK 1] 16 |Pv52687
37| LV39ASC/5330-99-815-7372 GASRET, dipstick tube 1
18| ¢1/5305-99-0L.1-0686 SCREW, MACHINE UNC, steel, hex hd, zino
coated, 1/4 in. x 58 in. 3 Dipstick tube
390 §1/5310-99-94 8479 TASHER, LOCE ateel, int, flat, zing to tank
coated, 1/1.. in. 3
50| LVOASE/2590-99-815=T15, DIPSTICE, LIQUID QUARTITY 1 17 | PV52685
41| Ev9asc/L730-95-815-7698 HOSE ASSEMBLY, RUBBER Sump to tank 1| 18 |7v5517h-2
421 LV9ASC/L720-99-815-7607 HOSE ASSEMBLY, RUBBER generator drain 1 19 | FV55540
L3| LYnEC/2990-99-815-7696 COCLER, OIL, VEAICULAR 1] 20 |Fvsea3
4L LVEMT1/L7%0-95-801-1L56 ADAPTOR, SCREVED, PIFE BSP,F, steel, /L in, 21 21
LS| LV9ASC/5330-99-815-5329 GASKET copper, 1,043 in. 1d 2 FV51893
L] G1/5305-99-941-0526 SCREV, MACHIKE UNP, steel, hex hd, zinc
conted, 5/16 in, = 7/8 in, 2 Cogler to
87| G1/GAIITE WASHER, LOCK steel, int flat, zine hull bracket
uoated 5/16 i.n. 2
48] LVOASC/2930-99-815-7668 BUSH, MOUNTING,OIL COOLER 1 22 | Fv51390
1Sl LY9ASC/2930-99-815-7663 SPACER, MOUNTING, OIL
COOLER 1] 23 |Fvsoutn
50 LVSASC/FVS0LIT BOLT 01l cooler mounting 1 24




E2

-

2 L. No. | Plate| Drawing
Cotalogue Number Item Name Item Description off | Ret. Remarks
—
1 LUBRICATION SYSTEM — Contd E1
2 | 61/5310-99-941-3525 HUT, SELF-LOCKING, HEXACON |[UNP, oteel, nylon insert,
zinc coated, 5/16 in. 1 25
3 | LY9ASC/4720-99-815-7697 HOSE ASSEMBLY, RUBEER tank to cooler t | 26 |Fvs5474-1
4 | tvgasc/29 30-99-815-7678 HOSE ASSEMBLY, RUBEER cooler to sump t | 27 {FVS5178
5
& | LYawr1/2940-99-814-1017 FILTER, FLUID PRESSURE 1 | 28-19{ 10019 British
Pilters
7 { LvenT1/2940-99-800-8038 HEAD CASTING fluid filter 1| 28 iLr2/23
& § X3/5330-99-406-9449 GASKET head casting 1] 35 |FsPi/1a
9 { LVENT1/2940-99-800-8043 FILTER ELEMENT, FLUID
PRESSURE 1 3% Jur/31m
10 | LVEMT 1/2940-95-000—B042 RING, CASING 1 39 {Lr2/20
11 | LV 10/2805-99-865-2611 oil filter flange 1 F¥142210 ; Blanking
flan
12 | LV 10/4730-99-865-4866 FLANGE, PIFE, BLIND blanking oil filter &
connection 1 FY141794
13 | LV10/2805-99-865-2631 GASKET oil filter flange 2 FV142210
14 | LV10/2805-99-865-2608 ADAFPOR, FILTER HEAD TO PIFE 2 FV14214
15 01/5306-99-9d1-6544 BOLT, MACHINE [UNF, steel, hex hd, zinc
coated, 1/4 in. x 7/8 in. e
16 | 61/5310-99-120-2166 WASHER, LOCK steel, single ceil, sq
section, zinc coated,
J 1/4 in. 9
17 | LV 10/5307-99-865-4871 STUD, PLAIN (NF, steel, 5/16 in. z }
1.025 in. 3
31/5310-99-120-7357 WASHER, LOCK cteel, single co1l, sq ; 0il filter
section,zinc coated,5/16 mf 3 to inductics!
19 | 61/5310-99-94 1-0925 HUT, PLAIN, EEXAGON U!rF; steel, zine coated, manifold
5/ 16 1n. 3
20 | LY9ASC/2510-99-815-5356 PLATE, MOUNTING o11 filtar 1 48 |FVs5584
21 | 61/5310-39=120-2521 WASHER, LOCK steel, int, flat, zinc )
goated, 3/8 in. 4 Mountting
22 G1/5310-99-941—0926 NUT, PLAIN, E=XAGON [WF, steel, zinc coated, plate to
3/8 in, 4 hull
23 | Lv9ASC/29 30-99-815-7679 HOSE ASSEMBLY RUBEER Sump 6 filter 1 23 |Fvss178
24 § LV9ASC/2805-09-815-7683 PIFE ASSEXBLY OIL Sump to filter 1 c-51FV55582
25 | G1/4710-99=960-4701 TUBING, STEEL 3/4 in. od to 20 SWC as
req 0
26 | LVAMT1/4730-99-80 1=1466 ADAPIOR SCEEWED, PLFE BSP.F, steel, 3/4 in. 1 51
27 | LYaMT1/37441 NUT, UNION FIFE BSP,F, 3/4 1n. 1
28 | wvaur1/37408 NIPPLE, UNTION PIFE 3/4 in. bore 1
29 | 61/5105-99-941-071) SCREW, MACHINE NF, steel, hex hd, zinc }
coated, /8 tn. x 7/8 in. 1 Pipe clip
30 | G1/5310~59=120-2521 WASHER, LOCK steal, int, flat, zanc to hull
coated, 3/8 in. 1
31 | Ev9ASC/2720-99-815-7699 HOSE ASSEMBLY RUEEER [Filter to sump 1 53 (FV55174-3
32 | LV9ASC/FV 144556 PIFE gensrator cil feed 1
33 | LVOASC/FV147674 PIFE whuol case geal 1
34 | LveuT1/37427 NUT, UNION, PIFE BSP.F, 1/4 in. 1
35 }LwenT1/37390 NIPPLE, UNIOGN, PIFE 1/4 in. bore 1
36 {LV10/5340-99-865-2078 CLAMF, LOOP steel, rubber lined,1/4 in. 1 ; Wheelcase
pipe
37 1G61/5310-99-541-8569 WASHER, PLAT steel, zinc coated,3/16 in. 1
T 31/5310-99-515-0503 WASHER, LOCK steel, single coil, & Clamp to
section,Cd plated, 3/ 16in. 1 wheelcase
19 §22/5310-99-101-26862 NUT, PLAIN, HEXAGON BA, steel, zinc coated, no.2 | 1
40 [ LV9ASC/2805-59-855-2626 PIFE ASSEMBLY elief valve to rocker 1 F¥142177
41 | LvaMT1/ 37428 NUT, UNICN steel, 0.60 in. x 19 tpi 1
22 fLvauT1/37395 NIPPLE, UNION, PIFE steel, 5/16 in. bore 1
a3 frvanuri/anazy NUT, UNION, PIFE P.F, 1/4 in. 1
44 | Lvewr1/37190 NIPPLE, UNION, PIFE 1/4 in. bore 1




OIL TANK,FILTER AND COOLER El

—

e

D

B2
=

L43/26A




	ISpP List Part E Lubrication system
	Plate E1 Oil tank Filter Cooler

